PARTS-BREAKDOWN CATALOGUE FOR ZS182MN ENGINE







7S182MN (NC300S) ‘R Zh#1,
%Izt_‘ i&gﬂﬂ%%J\

i

<

giils

b .




W W
HPATIEA NG S B AN, HFE5REAFZAE, PISEFNME. 40
BICRIZE 22 B4 ) 44 B ﬁhﬁji RPCR AR, AEFEMFRIAR, TEAT R
ofd B gk, TAHARECAI E . PR 1% B B P o TR A N ) R A
AT AR AR B IF SRR, SR, A FLB AN,

FOREWORD
Please make reference to this book when you plan to purchase
the parts. Any differéncemeagési - a1 motorcycle, please
do as per the real. ! ofL Boncerning a certain

component part, firs the part in the
illustration which show its fitting position, then find out
the reference number of that part and look it up in the
corresponding table where all informating about the part are
provided, such as the name, part number, quantity and/or its
fitting relationship with other parts. Any modifications will
not be informed ahead of time.















Doc. Title

RKINHLEFR: NC300S
Doc. no (Model code) :NC300S

NFELFR: FH

2R :NC300S KB HL.Z 34 B 3= K& Bt
: PARTS-BREAKDOWN CATALOGUE FOR NC300S ENGING

Brand Name :ZONGSHEN
Revision Number:
Date of Release:3.11.2020
Page :1 of 16
PAGE H LR ENGLISH DESCRIPTION

1 |AEL L CYLINDER HEAD ASSY

2 | RS CYLINDER BLOCK ASSEMBLY

3 AL

4 |G RS 5

5 | i Af 5

6 |5 28R CLUTCH ASSY

7 WL A 0IL PUMP

8 | /- hhAd LEFT CRANKCASE

9 A HhahsE RIGHT CRANKCASE

10| h AT 564 /3 2E CRANKSHAET CONNECTING-ROD ASSY/PISTON

11 | ERFH G TRANSMISSTON MATN, COUNTER SHAFT

12 | shHhE Ak KICK STARTING SHAFT ASSEMBLY

13 | AR LK GEARSHIFT MECHANTSM

14 |HEHENLE AR MAGNETO COMP

15 | EshLE ELECTRIC STARTING MECHANI

16 |H#sft ELECTRIC

17

18




ALK R

CYLINDER HEAD ASSY

%5 (PART CODE)

th3C&FK (CHINESE DESCRIPTION)

YIC4HFR (ENGLISH DESCRIPTION)

&
REMARK

100100406-0002

Derbi 125 il Sk ifi [ 2 AR (RTEM6_ =2 (%)

Screw, M6

(=)

100102894

Derbi 125 Sk ifi S84SR 22 Hu

Washer

100066384 -0001

NC250S T ki (FlHLE1k)

Upper Cover Cylinder Head

100066387

NC2508 il k|- i 5 e ]

Seal Ring, Of Upper Cover Cylinder Head

100066678-0001

NC250S LSk ZH & (M8 58 i huilifh)

Cylinder Head Assy

100201303

NC250 HE K 75 2 b # i (4)

Packing Silencer

100100439-0002

CG125D BT S HES A2 M8 X 40 (68 2 %)

Bolt, M8 X40

100057103

OB (019X 1. 8 MK

0 Ring, 19X1.8

100066986 -0001

NC250S il 3k Hi /KM (P LAtk )

Output Water Nozzle Of Cylinder Head

100055588 -0006

GB16674 /NMEIZHEMG X 20 (ZEHEE)

Bolt, M6X20

(=) f=) el lel le )l fal (=8 (=] k=)

ALk CYLINDER HEAD ASSY

-4105




A ELAEE4F  CYLINDER ASSEMBLY

#%5 (PART CODE)

th3C&FK (CHINESE DESCRIPTION)

Y4 HR (ENGLISH DESCRIPTION)

K&
QTY

&
REMARK

100108525

EAe13X 14

Dowel Pin, 13X 14

(=)

100722072

NC300S MLk AL (28 &JF)

Gasket Assembly Cylinder Head

100011534-0002

GB16674 /MEIZEHEMG X 25 (£ HEE)

Bolt, M6X25

100715607-0001

NC300S AR (GLbr283_ P HuElifh)

Cylinder Block Assembly

100055588-0006

GB16674 /M IZEHEMG X 20 (ZEH%E)

Bolt, M6X20

100105242-0002

NC250 7k B a4 & (i hudiifh)

Chain Tensioning Wheel

100108520

HIPER50 7k 5 8 5 3

Gasket Tensioner

100099215

NC250 S HL iR 2 F 4 (JE0. 5 A EAk)

Gasket Cylinder Block

100108526

[ FE A 96 X 12

Pin, p6X12

(=) f=l el el fel fal (e =]

SETAREAY: CYLINDER ASSEMBLY

-4104




43

44
45
B S LI VALVE MECHANISM TERTIAT
}:f %it5 (PART CODE) H3C & (CHINESE DESCRIPTION) HICLHR (ENGLISH DESCRIPTION) %‘5 Rgfm( /‘ .-'r :." s fi_ .fl_ ||‘
1 |100093736 NC2508 il Sk 32 48 [f] 5 W5 Bolt 0 [ ] [ ﬁ /]
2 100066824 NC250S BEZJE IR Clamp 0 / f [ [/ [
3 [100072697 NC250S #4244 Cover Admission Inlet Camshaft | 0 |grsceu o / t J,f :
4 100072698 NC250${HF%3‘Z§52H% Cover Admission Exhaust Camshaft 0 Gk A / :-{"{. f / II|
5 [100072696 NC250S HE e & C IR C-Type Annulus 0 / /",{#‘ j |
6 [100072695 NC2508 < e i 7k YR C-Type Annulus 0 \\\\/;" n / |
7100066383 NC2508 Tt 4 e ok s 19 P B &5 Centrifugal Mass Ass. 0 y; ‘s\\;{ 4 .‘
8 [100072525 NC2508 it M i 1 Gamp_Shaft Comp 0 //%,}@\ 7Y o
9 |100072526 NC250S HE e i 14 Gamp Shaft Comp 0 /////«\ }"\:
10 100713888 NC2508S il 3k 3¢ 4L A Pin 0 | firsk e H
11 |100089607 NC250S <1 J4EH: (DLCIRZE) Valve Tappet 0 -
12 100200707 HIPER50/ [ 143k Valve Locker 0
13 (100145409 NC25OS%I‘1%%L@ Outer Valve SpRing, Retainer 0
14 100141088 NC250S k7% % (TORCH/R_CRSEI) Plu 0
15 [100066380 NC250S #E5.1] 0
16 [100200729 HIPER50 #4ith B4 & 0
17 100145410 NC250S < I35 T Ji 0
18 [100145408 NC250S 5.1 153 (2#)
19 [100066391 NC2508S 4 2% 5 MR
20 100072996 NC250 XU 46 IE I 4 2k 41 & 0
21 100085376 NC250S 7k B #i Tension Plate Assy 0
22 100200464 NC250 5k B WA & Bush 0
23 [100031953-0002 GB16674/MIZEFEMS X 25 (22 %) Bolt, M5X25 0
24 100066388 NC250S HE<17] Exhaust Valve 0
25 1100105010 NC250 (™ #&: ek 15 1) &2 A7 15 (2#) Decompression SpRing, Of Camshaft | ()
26 100149788 NC2508 (™ & il ok T HR 44K (96. 5 X2 X 925 =% F14E) Washer, 6. 5X2X 025 0
27 |100055589-0006 GB16674/NMEIZHEME X 16 (22 A%E) Bolt, M6X 16 0
28
29
30
31
32
33
34
35
36
37
38
39
40

-4103




41

42
0 BoSHLH)  VALVE MECHANISM
45
A% RIGHT CRANKCASE COVER
TO% #%i%5 (PART CODE) 3 4F (CHINESE DESCRIPTION) L ZF (ENGLISH DESCRIPTION) g | A 2 1 1 5
. QTY | REMARK 4 ﬁ
1 [100011536-0002 GB16674/NELIEAEMGE X 30 (P2 %E) Bolt, M6X30 Gb. ﬁi
2 (100101321 NC250 LMW 5 0il Lelve Sight Window 1
3 1100101318-0003 NC450 45 i (iR ALstife) Decorate Cover R.Crankcase Cover TR
4 (100010074 OFIE (913.2X2.65 TR 0-Ring, ¢13.2X2. 65 R
5 1100103059-0003 C100/MFLaE (ALEIA) Cap Small View Hole
6 (100104744 NC250 J& sh4imE (18 X 30 X 7 M) 0il Seal 18X30X7
7 1100104615 NC250 45 2 i i B 4 O & BRI E &R Gasket Decotate Cover
8 100050061 -0007 NC250 4 s A (3 i@k Mok Atk i) Cover Comp Right Crankcase
9 (100208666 NC250 45 Ml o 2 B3 (& BRI E GW) Gasket R.Crankcase Cover
10 [100102726 FENAH 9 X 13 Dowel Pin, 9X13
11 [100107693 OFIE (918X 3. 55 A 0-Ring, 918X 3. 55
12 100071971 NC250 HLiH ZELH & (71 1500ml pRild i fh) 0il Pl
13 |100011537-0002 GB16674/NEEIEAMG X 35 (24 H%E)
14 1000555880006 GB16674/NEEIEAME X 20 (2% H%E)
15 |100105519-0002 NC250 7K F i (P L4tk )
16 100104609 NC250 /K s e (RIBEBBRE AR
17 |100105527 NC250 /K M- ‘
18 |100105543 NC450 ML /K 3 A Wat ump-Sea
19 (100105548 NC450 /K 54 & Shaft Water Pump Ass.
20 |100106566 SR (6. 5X 1.5 X 912) Washer, 06.5X 1. 5X @12
21 [100104809 NC250 /K Z i d (12 X24 X 6_FA5H) 0il Seal 12X24X6
22 [100104688 NC250 fhfijhdsr (14X 24 X 7_TCVR G 0il Seal 14X24X7
23 100011077 GB893. 114 24 Retaining Ring, 24
24
. A B A 2
26 I
27
28 RIGHT CRANKCASE COVER
29
30
31
32
33
34
35
36
37
38

-4102




39

40

41

42

43

44

45

A48 LEFT CRANKCASE

COVER

#@%5 (PART CODE)

Hi3C & %K (CHINESE DESCRIPTION)

I 4FR (ENGLISH DESCRIPTION)

&
REMARK

100011537-0002

GB16674/NMEIZHEME X 35 (2 %)

Bolt, M6X35

100105195

NC250 #2F dl Ar AR M14 X 1

Bolt

100107654

OB (p11.8X2. 6 G

0-Ring, ¢11.8X2.6

100061981 -0005

NC250 /¢ i (NC250-1#3% MnsRAd [ hudlifh)

NC250 left cover

100064033

NC250 /i) i % 3 (28)

Gasket Cylinder Head Upper Cover

100103122

NC250 72 J5 i (NC250—1# ¥k} BE(n)

Back Part L.Crankcase Cover

100011536-0002

GB16674/NMEIZHEME X 30 (2 A%E)

Bolt, M6X30

100102977

CGL25DIB A (18 K1 EHEMED

Pipe Assy

100104670

YB110 fhfdyhdsr (10X 18X 6 AR

0il Seal 10X18X6

100206196

LY350 i B 11 (1 %5)

| PR PlatoMoooot

100102726

SERH @9 X 13

100107713

O%I[E (922.5 X 3. 55)

100103063 -0002

7596 RALAL = (M HLBtL)

2 i Bl
LEFT CRANKCASE COVER

-4101




37

38
39
40
41
42
43
44
45
E&# M. CLUTCH ASSY
g %i%5 (PART CODE) 1 4F (CHINESE DESCRIPTION) B ZF (ENGLISH DESCRIPTION) R EE
NO. QTY | REMARK
1 100106474 SEERE (920. 2 X 1. 8 X ¢34) Washer, 920.2X1.8X 934 | 0
2 100103355 NC250 & Ao ih & Sleeve Clutch 0
3 100063902 NC250 & sh B & (4 S TIREME B %) Out Case Assembly Clutch | 0
4 (100202928 NC250 B & s h & Center Sleeve Clutch 0
5 [100203053 NC250 B &y Esh R (B +) Drive Friction Disk 0 B
6 [100203066 NC250 55 £ 2 2 BE#2 J Outer Friction Disk A 0
7 1100059394 NC250 E ik ILHERE (28) Stop Washer 0
8 100059391 NC250 25 & 35 Bi SIR BE (M16 X 1) 0
9 [100203075 NC250 & & 25 WA 0 ~ 17
10 [100101204 GR125 B £ &8 1L HEH 7K (AXK1528) 0
11 |100106415 T (915X 1 X 928) 0
121100103395 NC250 55 &5 # i 3
13 (100103378 NC250 B & 2% R 4 :
14 100202986 NC250 B & # & (¢ 5 2mm) e 0
15 {100033034-0001 GB5783MEHEM5 X 25 (Bfk) 10. 9% Bolt, M5X25 0
16 1100154568 NC250 5 & & i (48 AL THE & LACEEBEB Y ™G 2mm ShER8E Smm VR SH%) Clutch Assy 0
17 (100103437 NC250 B & 2 HEAT Pushing Rod Clutch 0
18 (100101018 & (K25 X 29 X 13 &4 Needle BeaRing, (K25 X29%13)| 0
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

-4100




35 :E: L
36 lﬁ_:f: ==,
37
38
39
40
i B4#8 5 AL LUTCH ASSY
42
43
44
45
\) Y
MLiHZE &84 OIL PUMP
Tf #%i%5 (PART CODE) 3 4F (CHINESE DESCRIPTION) L ZF (ENGLISH DESCRIPTION) %T% Rgfm(
1 [100011521-0001 GB16674/NEEIEAMS X 18 (22 H%E) Bolt, M5X18 0
2 (100011094 GB894. 141 10 (fh4210_PI4£9. 3_RollS) Retaining Ring, 10
3 1100714158 NC250SRHLIZE ke (AR IEE) 0il pump gear
4 100100903 BAER 94 X 15. 8 Pin, 4X15.8
5 1100144709 NC250SRHLIHZE # bR (F) 0il Pump Cover
6 (100100207 NC250 LI R 7M1 (—) Outer Rotor 0i
7 1100100196 NC250 WL R N T (—)
8 (100100215 NC250 ML 547 2414+ (8mm)
9 (100100157 NC250 HLi Z= jh ZE 4h
10 [100100197 NC250 LM s T (2)
11 [100100208 NC250 LI R /1 ()
12 100100216 NC250 WL 4% 74144 (14mm) [0i1 Pump Roto 0
13 100100167 NC250 LI ZE iR (F5) 0il Pump Cover 0
14 [100011518-0001 GB16674/NMEIZEHEM5 X 12 (A% Bolt, M5X12 0
15 [100714157 NC250SRMLIH M ik e (R K 4) 0il pump bridge gear 0
16 [100106390 SEERJE (910.2X0.5X ¢15) Washer, 910.2X0.5X¢15 | 0
17 (100100218 NC250 HLi ZR A i e il 0il Pump Gear Shaft 0
18 |100100889 AL 93 X 16 Pin, 93X 16 0
19
20
21
22
23
24
25
26
27
28
29
N,
i FLIMZERZ4  OIL PUMP
32

-4099




33

34
35

36

37

38

39

40

41

42

43

44

45

46

A #i%%8 LEFT CRANKCASE

}Ef #7%9 (PART CODE) 34 # (CHINESE DESCRIPTION ) Y 4FR (ENGLISH DESCRIPTION) %‘5 Rgfm
1 |100071434-0001 GB16674. 1 /PEHIZHEM6 X 65 (22 F8E_35CrMo) 10. 9 2% Bolt, M6X65 0
2 1100071435-0001 GB16674. 1 /PEHIZHEM6 X 45 (22 F8E_35CrMo) 10. 9 2% Bolt, M6X45

3 100010979-0003 GB819. 2WEET M6 X 20 (2= [14¥F) crew, MG

4 1100104494-0001 NC250 7S RRY 28R SR PR $:116G-D99_L:550)

5 1100104719 NC250 Bl 3t (32X 47X 6 A%k

6 [100104918-0001 NC250 HLiHi 6 ) 75 (BE4%)

7 1100107684 ORI (917.5 X 1. 8 FHAIR)

8 100060838 NC250 WLt M2 & (24 5 OF B 44 1] ) St

9 (100104830 LY350 R4 A E st (15X 25 X5 HigA) 0i1 Sea 0
10 |100050705-0002 NC450 MR ZEMI6 X 1. 5 (X HEE) Drain Bolt 0
11 [100106556 SEEVBE (916. 5 X 2X ¢23) Washer, 916.5X2X 23 0
12 {100062022-0002 NC250 2 fhAmAE 4L & (3% namAl ALtk ) Assm. Left Crankcase 0
13 [100011078 GB893. 114[& 28 Retaining Ring, 28 0
14 (100010771 4h7K (61902-27) Bearing, 61902 0
15 (100100927 417K (61805) BeaRing, (61805) 0
16 (100101107 4h7K (63/22JR203_ ZEE) BeaRing, (63/22]r2C3) 0
17 (100101097 ik (6203JR2C3_ ZRE%) BeaRing, (6203]r2C3) 0
18 [100153384 4h7K (NJ20TETNI) Bearings 0
19 |100068781 Hi7k (CSB204 JR2C3 ZR¥) BeaRing, (Csb204 Jr2C3) 0
20 [100106275-0002 NC250 B & i B AT IR (2 A% Rocker Arm Release Lever Clutch | ()
21 (100104747 CG125D R4 ihdf (14 X 22 X5 HJimRER) 0il Seal 14X22X5 0
22 (100106393 SPHBE (910.5X2X 020 ffh) Washer, ©10. 5X 2 X 20 0
23 100100341 NC250 fil Sk FLAARMRFE (B§1h) Bolt 0
24 [100106277-0002 NC250 B & 4 4 AT (&40 =2 (%) Clutch Separating Rod 0
25 (100100726 NC250 HLjth st 0il Nozzle 0
26 100106575 SR (8. 5X 1.2 X 915) Washer, ¢8.5X1.2X @15 0
27 [100100432-0007 SB125 7K m UK B M8 X 10 (22 F14F) Bolt, M8 X 10 0
28 100068013 NC250 4 7&K 4R Baffle 0
29 {100010835-0001 GB70. 1HEAEM6 X 10 (2% 1 %%) Bolt, M6X 10 0




: 7/
31
32
33 =
” )
35
36 ll
37
38
39
r 72 A
41
2 LEFT CRANKCASE
44
45
A diEhF RIGHT CRANKCASE
Tf %i%5 (PART CODE) 3 4F (CHINESE DESCRIPTION) L ZF (ENGLISH DESCRIPTION) %5 Rgfm
1 |100010835-0001 GB70. 1HEAEM6 X 10 (2% 9 %%) 0_19 ‘0_1
2 100100341 NC250 fil Sk LR MRFE (10)
3 100106393 SPHBE (910.5X2X 020 ffh) @—2,3
4 1100100927 %7K (61805)
5 (100101097 7K (6203JR2C3_ ZR%%)
6 [100100999 Bk (6304 FE) @
7 100153384 47K (NJ20TETN1) Bearing 0 3
8 [100068781 ik (CSB204 JR2C3 ZR¥%) BeaRing, (Csb204 Jr2C3) 0 0—21
9 [100062021-0002 NC250 45 MhihAE L & (64 hnss XUBCA —wriikft  IhuEtifh) Assm. Right Crankcase 0
10 |100060838 NC250 L BEM 41 £+ (24 4 0% 1f [ ) Strainer 0il Filter 0 0—22
11 [100107684 ORI (917.5 X 1. 8 FHAIR) 0-Ring, 917.5X1.8 10
12 [100104918-0001 NC250 ALy i X . (SB4E) Cover 0il Filter Screen| 0
13 100100398 NC250 A5 R4 5 Mg e Bolt Return Springn Fixing| 0 @
14 (100010771 %7K (61902-27) Bearing, 61902 0 4 3
15 [100104863 NC250 BRI AF JE A 44 0il Filter 20
16 [100107754 OFIE (930X 2. 6_FIEIR) 0-Ring, 930X 2.6 10
17 [100063279-0003 NC250 HLi keSS &5 (24 HUALEEAL) Cap 0il Filter 0 2
18 |100055589-0006 GB16674/MHIEFEMGE X 16 (22 %) Bolt, M6X16 0
19 [100108525 SEDLE 013X 14 Dowel Pin, ¢13X 14 0
20 |100104698 YB110 Bl fhjhds (20X 35X 5_FARALD) 0il Seal 20X35X5 0
21 1100100867 EN 8 X 12X 96. 3 Dowel Pin, @8X 12X 6.3 | 0
22 100107800 ORI (96.5X 1.9 GFAER) 0-Ring, 96.5X1.9 0 7
23 100068013 NC250 fHi A& F4HR Baffle 0
24 1100100017 NC250 fRI R 1 i L 5% SpRing, 0il Fine Filter | 0
25
26
27

-4097




28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

A A
RIGHT CRANKCASE

» Al

Hi AT 3R /7522 CRANKSHAFT CONNECTING—-ROD ASSY/PISTON
Tf %% (PART CODE) H3C4FR (CHINESE DESCRIPTION) e 4FR (ENGLISH DESCRIPTION ) ﬁ REMAR
1 100109078 75650 i% 23—

2 100109079 7565075 FEFF .

3 1100109080 75650 IR ZH & Piston Ring

4 100109077 75650 3% M &

5 100100590 NC250 i ZEH 4 1] 0
6 [100125989 NC3008S 3 % Piston 0
7 1100126435 NC3008S 35 %4 Pin, Piston 0
8 [100086103 NC2508 1E B 3= B 6 h 20 B nut 0
9 [100106593 P (920X 2. 5 X ¢25) Washer, 920X 2. 5X 025 0
10 [100072997 NC2508S 1E i E 5k fe Hub Dump Chain Sprocket | 0
11 |100083793 NC2508S “F1fif F 3l thi Driving Gear 0
12 100100650 NC250 2}~ [5] Semicircular Key 0
13 100100661 NC250 i 414 (4 X4 X 16) Tabulate Key 0
14 (100144834 NC250SR %%J@ﬂ:ﬁ‘ﬁﬁ: Crank connecting rod member 0
15 |100106483 P (923 X 1 X 940) Washer, 923 X 1 X @40 0
16 100083473 NC250 JH s K ikt i & (38) Plate Gear Assy 0
17 1100083474 NC250E?@%Q‘%§§E{¢ (2#) Assembly Overrunning Clutch 0
18 100103506 NC250 F= ik Primary Drive Gear 0
19 [100059394 NC250 E ik I HERE (28) Stop Washer 0
20 [100059392 NC250 B ik B K IR EEM18 X 1 (28) Nut M18 0
21 [100059391 NC250 B & 2R 9B B (M16 X 1) Lock Nut, Clutch 0
22 (100103345 CB125 B A 2o T 58 (16. 5X2X27) Dish Washer, Clutch 0
23 100095653 NC250 i \ahiike i & (38) Driven Gear Ass 0
24 100064036 NC250 kil (28) Crankshaft Tube 0
25 100100670 NC250 P4 ~F4 (4 X 4X13) Tabulate Key 0

-4096




26 [100064034 NC250 *F-#irfh (2#) Balance Shaft 0 EIEH HEH&B ,ﬁ: / ?ﬁ. %
27 (100101022 ik (K29 X 33 X20 &4 Needle BeaRing, (K29 X33%20)| 0 H
28 [100162930 NC250SR i i1 [ B2 o 5 4P| (937 X 0. 2 X 950) Washer 0 _
m CRANKSHAFT CONNECTING-ROD
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
FEIHhZH4E TRANSMISSION MAIN,
}Ef 4t (PART CODE) H3C4FK (CHINESE DESCRIPTION) 1112
1 100134172 NC2508 T4l £+
2 100134173 NC250S Bl & 3 L
3 1100051560 NC250 FE4th i (FSA4) 0
4 100134217 NC250S T 5544 3¢ 0
5 [100134218 SPEEUBE (925. 2 X 1X ¢33) Washer, 25. 2 X 1X 33 0
6 [100103659 V250 &4l i 8 < [l (23 X 1X29) Circlip 0
7 1100134174 NC250S T3 (4) R4 kiFe Gear M-3. 4 0 o c3
8 100106471 SR (920. 2 X 1X 028 #ERN) Washer, ¢20. 2 X 1X @28 0
9 [100103639 NC250 46 R4 e Gear M-6 0 |
10 [100101013 iR (K20 X 24 X 10 &4 Needle BeaRing, (K20 X24%10)| 0 13
11 [100103640 NC250 E4h2R st SRS Gear M—2 0
12 (100106444 SPEBE (917, 1X1X ¢26) Washer, ¢17. 1 X 1X ¢26 0
13 100058085 NC250 E AN EEF BUEIRREMLI6 X 1 (RIS ) Nut 1
14 100058086 NC250 EFh e (L HESR e (28 E8D) Stop Washer 1 bﬁﬁ
15 [100103838 NC250 #5646 (520. 13 I L) Drive Sprocket 3
16 [100103516 NC250 % b & Bush 0 |
17 (100107711 0% (021X 2 M) 0-Ring, 921 X2 0 18
18 {100058084 NC250 &l 055t (4#) Transmission Counter Shaft| 0
19 [100134166 NC250S gl 284 %8 Gear (-2 0
20 [100134170 NC2508 fll fl 6 Rt e Gear (-6 0
21 [100134167 NC2508 fll fl 3R e Gear (-3 0
22 100134168 NC250S Filfh4 R kit Gear C—4 0 EEU%QHA
23 100105804 NC250 Fll 4 — R4 ik ke & B B Metal Bush 0 H b=

-4095




24 (100134169 NC2508S Rl 584 %8 Gear (-5 0
25 100106459 P (919X 1 X 926) Washer, 19X 1 X 026 0 TRANSMISSION MAIN> COUNTER
26 (100134165 NC2508 fllfill L Rt 48 Gear C-1 0
27 1100134171 NC250S Tﬁuﬁméﬂﬁ’ Transmission Main, Counter Shaft 0
28 (100101135 R (KS22 X 26 X 10TN_¥&4t) Needle BeaRing, (Ks22 X26X10Tn) | (
29 (100103652 NC250 Fll i ke b e (2#) Washer 0
30 (100099388 K (K25 X 29X 10 k4l %) Needle BeaRing, (K25 X29X10)| 0
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

BahEh S KICK STARTING S
ﬁ? #i% (PART CODE) 3 4% (CHINESE DESCRIPTION )
1 100105757 NC250 f& #h il vo arting Sha 0
2 100106458 SEERJE (918.5X0. 5X (¢26) Washer, 918.5X0.5X 926 | 0
3 1100011103 GB894. 1 #4[E 21 (fhfE21 PM4£19.5) Retaining Ring, 21 0
4 100106480 SPHE (921, 7 X 0. 5X ¢29. 5) Washer, ¢21.7X0.5X¢29.5 | 0
5 (100105789 NC250 J& Zh ik g 5 SpRing, Kick Starting Ratchet Wheel | ()
6 (100105785 NC250 f& #hy it Starting Ratchet 0
7 1100105792 NC250 J& st SR Guide Plate 0
8 [100031831-0002 GB819. 2WEETM6 X 25 (22 [14¥F) Screw, M6X25 0
9 (100105779 NC250 f& A ik 6 Gear Kick Starter 0
10 |100105741 NC250 J& 5y fih 53 35 o Seat SpRing, Kick Starting Shaft 0
11 100105749 NC250 J&2 B 55 o7 55 Return SpRing, Kick Starting Shaft 0
12 1100201883 NC250 J& Bhfh A Bk Kick Starting Shaft Assembly| 0
13 [100103784 NC250 il 4t g shid B kit Gear 0
14 (100106516 SEARE (917.1X0.5X ¢26) Washer, 917.1X0.5X 926 | 0
15 |100011099 GB894. 1 4 17 (fh4217_M4E15.7) Retaining Ring, 17 0
16 [100303463 NC250 J& s AT &4+ (QD-2G) AR ALslfL  FE8E sa sl s =2 Start—Up Bar Comp 0
17 (100106607 SFEE (8.5 X 3X 023 H%E) Washer, ¢8.5X3X 23 0
18 [100011313-0004 GB5789UEAEMS X 20 (2% 1 4%) Bolt, M8X 20 0
19
20
21

-4094




JE Bl i A
KICK STARTING SHAFT ASSEMBLY

22
23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AR ML GEARSHIFT MEQHANTSM™ ===

Tf %i%5 (PART CODE) 13 4# (CHINESE DESCRIPTION) I ZF (ENGLISH DESCRIPTION) i
1 (100103964 NC250 # k4 i 5 1 Gearshift Lever Comp 0
2 1100104001 NC250 Heti 4 & Axle Sleeve 0
3 1100103973 NC250 R4 [543 % Return Spring 0
4 100203923 NC250 #e k4420 & Gearshift Shaft Comp 0
5 1100203727 NC250 R R4 Fl 4l A5 5k X Right Fork Countershaft | 0
6 [100203739 NC250 {31 R4 il 4l /2 3k X Left Fork Countershaft | 0
7 1100103927 NC250 gl 4l ik X fih Guide Pin, Selector Fork Center | 0
8 (100203972 704 BEAGB A (BT-72) (& Gearshift Shaft 1
9 (100104487 CG125D Y & shfil sk (2#) Contact Cearindication 0
10 100103936 NC250 A BT (A4 Frd) Gearshift Drum Comp 0
11 [100103945 NC250 3£ FLEMR Stopping Plate 0
12 100010841 -0001 GB70. 1HEAEM6 X 35 (2% 9 4%) Bolt, M6X 35 0
13 (100203754 NC250 = #liik X Center Fork Mainshaft 0
14 100103921 NC250 =4k X fih Shaft Gearshift Fork 0
15 [100103988 NC250 /& hitR s EE (2#) SpRing, Locating Plate | 0
16 [100104010 NC250 58 {7 B 44 Locating Plate Assy 0
17 (100106379 S (06, 5X 1.5 X 918 k) Washer, 6. 5X1.5X (18 0
18 |100055588-0006 GB16674/NEEIEAME X 20 (2 H%E) Bolt, M6X20 0
19 [100103979 NC250 AR [ ir 5t 3% SpRing, Gearshift Plate | 0




20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

BEEEALE B MAGNETO COMP

\ ;.ls 14 w

13

RN
GEARSHIFT MECHANISM

#@%5 (PART CODE)

L& %K (CHINESE DESCRIPTION)

YICLFR (ENGLISH DESCRIPTION)

100104177-0002

NC250REFENLE 20L& (12VI2H. A4 IR B $BE11SQBZ-X12 L1:430)

Stator Assy Magneto

100083792

NC250S HE FEALEE F4L4 (12V124))

Roto Assy Magreto

100010834-0001

GB70. 1HZHEM5 X 30 (22 FH%%)

Bolt, M5X30

100076644

XQ125 HLE R 2l 57 iy 6 % ] W8 5

Nut

1000108310001

GB70. 1HZAEM5 X 10 (22 4 %%)

Bolt, M5X10

-4092




B3zl ELECTRIC STARTING

MECHANI

=3

415 (PART CODE)

H3C & %K (CHINESE DESCRIPTION)

PICLFR (ENGLISH DESCRIPTION)

#iE
REMARK

100093081 -0003

NC250 5 s HablL (34 8ih_ gk #FEZ 510 HUMEEItL MlR= AR

Starting Motor Assy

(=)

100011534-0002

GB16674 /MEIEHEMG X 25 (ZEHEE)

Bolt, M6X25

100162765

NC250S XUk i e —

Shaft Reduction

100093079

NC250 XUBL i fe 2 & — (28 451k BE#EQ)

Gear Reduction 1

100103261

NC250 AUk thife— (RIE A E)

Duplex Gear

100032819-0001

GB70. 1UEHEM6 X 50 (454K _SUS304)

Bolt, M6X50

100010842-0004

GB70. 1HZAEM6 X 40 (22 %%)

Bolt, M6X40

100010886 -0005

GB35 06 (k)

Washer, ¢6

100011097

GB894. 1 #4[& 15 (#4215 P4£13.8)

Retaining Ring, 15

100103234

NC250 BUBK ik 56 il —

Shaft Reduction

— =
Zla oo~ o w8

100103222

NC250 UK Fe —

Gear Reduction

100108535

SR (915. 2X0.5X ¢23)

Washer, @15.2X0.5X 23

(=) fal el fel fa )l fal (=] E=) ke Eal fe)




HLS B
ELECTRIC STARTING MECHANI

J

B 2% ELECTRIC

=3

#@%5 (PART CODE)

HC&FK (CHINESE DESCRIPTION)

BICAM (ENGLISH
DESCRIPTION )

i
QTY

&
REMARK

100142052-0001

NC2508S 7 i A1, (MGO3B-7ZSL42A 1.:200)

Ignition Coil

100204369

NC250 18 ff1 PR ik #8 (H I _DCI-ZSE30-001)

C.D. 1

100205443

R 2% (A4S MT12V12-7SA32 k%)

Rectifier

100205381

gk 28 (MQJ10-ZS01A)

Relay

100107772

OB (938X 3 AN

0-Ring, 38X 3

100201085

NC250 3<% (JQ-6T)

Inlet Pipe

100201172

NC250 S ERE (38)

Connecting Pipe

100105385

LY350 3 S Rmdi

Clamp Inlet Pipe

100055589 -0006

GB16674/NMEIZHEME X 16 (Z2 A%E)

Bolt, M6X16

olo|I—|~lo|lo|lo

— =
Zl s lo|o|w|o|o|s|w | |—]d

—
Do

—
w

-4090




14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

B 284 ELECTRIC

-4089




